111522-1/01

Replacement Parts Catalogue

N

2Vip-1D 11 Model Shown

ENTERPRISES, I

1735 S. River Rd # St. Charles, MO 63303 ¥ 1.800.325.7867 ¥ FAX 636

NC.
.925.0029




NTERPRISES,

Body Assembly

Iltem

10
11
12
13
14
15
16
17
18
19*

20
21
22*

1
2
3
4
5
6
7
8
9

Part No

Description

111151
102789-B
110991
110378
110381
701511
111121-B
110977
102333
100054
110978
100025
110507
111395
201275
100065
201173
100024
104011
104010
100065
110985
111396

111420

Screw #6 x 1/4, Black
Top Cover

Screw #6 x 3/16, Nylon

Display Board

Hex Spacer, 5/16

Washer #6 .15 x.312 x.015, Nylon

Upper Wrapper

Display Label

Screw #6 x 3/8, Self-Tap

Washer #8, Lock

Sprayhead Tube Assy.

Sprayhead Gasket

O-ring .25 x.375 x.062

Brew Plate

Tubing Insert, 3/4

Screw #6 x 3/8

Sprayhead Nut, 7/16-20

Sprayhead, 5 hole

Brew Rail Left Hand

Brew Rail Right Hand

Screw #6 x 3/8

Brew Basket

Faucet Assy (Metal)-Includes Items 32-39
Faucet Assy (Plastic)-Includes Items 32-39

ltem
23
24
25

26
27
28
29
30
31
32
33
34
35
36
37
38
39

&6

Part No Description
105110 Screw #6 x 3/8, Black
108014 Access Plate
100282 Hole Plug, 1/2"
100252 Hole Plug, 5/8"
111501-B  Column
105110 Screw #6 x 3/8, Black
111502 Rear Panel
101012 Plumbing Instructions Label
101025 Warning Auto Faucet Label
100253 Warning Label
111310 Handle
N/A Cap
203851 Stem
N/A Faucet Body
100639 Pin
100612 Spring
102675 Seat Cup
N/A Faucet Nut




NTE%?%ESES; INC

Tank Assembly

Assy. No Description
TO EXPANSTON PAN 111540  Tank Assembly 1250w-Items 1-32
111505 Tank Assembly 1400w-Items 1-32
111530 Tank Assembly 1550w-Items 1-32

Part No Description

111635 Hose Clamp, .574 ID (Both Ends)
111507 Silicone Tube, 3/8 x1/2 x6.5
111509 Silicone Tube, 5/8 x3/4 x6.0
111636 Hose Clamp, .672 ID (Both Ends)
701983 Silicone Tube, 3/8 x5/8 x8.0
111635 Hose Clamp, .574 ID (Both Ends)
111380 Silicone Elbow for Plastic Faucet
102927 Silicone Tube for Metal Faucet
111636 Hose Clamp, .672 ID (Both Ends)
781179 Drain Tube

111634 Hose Clamp, .459 ID

102836 Silicone Grommet

111153 Thermistor, Bent

110506 Plastic Clamp, White

111105 Silicone Connector

111635 Hose Clamp, .574 ID

111637 Hose Clamp, .829 ID

107331 Tee Tube 3/8 x3/8 x3/8

111376 Nylon Spacer, 3/16

100191 Nut #6

111198 Spacer, 3/8

111080 Plastic Lid

111406 Silicone Gasket

111521 Silicone Tube, 3/8 x5/8 x.75
110758 O-Ring

111161 Tube, 1/2 x 7.3125

704224 Screw #6 x 7/8

111511 Tank

110766 Washers, Lock

110767 Ring Tab

110765 Fixing Screws

110764 Washers

110762 Element Protector

110752 Silicone Seal

110777 Element, 1250w

110792 Element, 1400w

110791 Element, 1550w

100212 Lock Washer #6

110764 Flat Washer

705373 Screw #6 x 5/8




NTERPRISES,

[xpansion Pan Assembly

=
'5@00\10)01wa|-‘|‘°
3

e
N

Sprayhead Tube Assy.

Expansion Pan Cover

Alignment Bracket R.H.

Part No Description
110978

100025 Sprayhead Gasket
111402 Screw #6 x 3/8
111518 Sprayhead Plate
704222 Gasket 3-Hole
111519 Probe

102836 Silicone Grommet
111226

120024 Screw #6 x 3/4
111402 Screw #6 x 3/8
111526

111176

Spring Check Valve

24*

Part No Description

111401 Retainer Ball

111228 Retainer Plate

111403 Screw #4 x 3/8

111164 O-Ring 6.484 x .139

111227 Expansion Pan

100191 Nut #6

111634 Hose Clamp, .459 ID (4 Places)
111507 Silicone Tube, 3/8 x1/2 x6.5
111508 Silicone Tube, 3/8 x1/2 x7
111383 Alignment Bracket L.H.

100212 Lock Washer #6

111376 Nylon Spacer 3/16" (may not be used)




Control Panel Assembly

Item Part No

Description

1
2

100022
101035
111050
111504
705228
511027
100054
101037
105075
100212
100191
100191
100212
110626
100054

Power Cord

Strain Relief Grommet
Solenoid Valve-Includes 17 & 19
Control Board Bracket
Snap Bushing 1-1/8
Screw #8 x 3/8
Washer #8, Lock
Ground Decal

Relay

Washer #6, Lock

Nut #6

Nut #6

Washer #6, Lock
Switch-DP/ST
Washer #8, Lock

Item Part No Description
16 511027 Screw #8 x 3/8
17 111177 Plastic Solenoid Nut
18 101377 Solenoid Fitting
19 111178 Gasket
20 100065 Screw #6 x 5/16
21 100003 Snap Bushing 3/4
22 100191 Nut #6
23 110941 Washer, .151 x.345 x.031-Nylon
24 111515 Control Board
25 100177 Elbow, Male
26 705338 Tube Assy.
27 110305 PDS Valve
28 120024 Screw #6 x 3/4
29 108033 Label Control Board




Base Assemblies

Item

Part No Description

~NOoO O~ WN

100065 Screw #6 x 5/16
100054 Washer #8, Lock
111156 Tank Plate

111173-B Riser Back

105110 Screw #6 x 3/8-Black
110359 Screw #8 x 1/2
100054 Washer #8, Lock

Item Part No Description
8 111174-B Riser
9 110365 Base Black Plastic-TD
10 100065 Screw #6 x 5/16
11 100054 Washer #8, Lock
12 111156 Tank Plate
13 110360 Base Black Plastic-LD




E

(e

ENTERPRISES, INC\ Z

Wiring

CONTROL PANEL

YL 20 WATER
| LEVEL
EXP PAN FITTING PROBE

YL/BK= (Back UP PROBE)
B v
12345678 \ [ out ; |/
T BL
SESLSHES BK/WH| 3 ] 010 o FEATURE
- RD | 5 /] FBL
(:::>MA\N HARNESS ot |8 RD— 3
YL/BK| 7 il e Al AT iR
RD |8
CONTROL BOARD o Lol )
WATER
LEVEL
WATER TANK PROBE
SIGNAL IN
|
. reeRmison || [T
FILL 3N [
SOLENOID o=| =
VALVE = =25
WH GY HEATER
RELAY

POWER

CORD |_

L WHe e

TANK HEATER
& PROTECTOR
SWITCH

Lo

Item Part No Description

a b~ wnN

111197 Main Harness

111500 14 GA VL/BK 3" TEF 5-5
111520 14 GA GN 14" TEF 3C-1C
111213 14 GAVL/BK 12" TEF 1S-1CS
151512 Wire Nut

/




Model Illustrations

23 7/8

8\Vip-LD




